

Test Report # 17A-000534-1-E Date of Report Issue: March 14, 2017

Date of Sample Received: March 10, 2017 Pages: Page 1 of 7

CLIENT INFORMATION:

Company: Mid Ocean Hongkong Limited

Address: Unit 201, 2/F., Laford Centre, 838 Lai Chi Kok

Road, Cheung Sha Wan, Kowloon, Hong Kong.

SAMPLE INFORMATION:

Product Name: ROUND MINI MIRROR/ FOLDABLE MIRROR

Model/style No.: KC2466 ,KC1035

Main Material: AS/ABS

Buyer: Mid Ocean Hongkong Limited

Supplier: 100396

Country of Distribution: EU

Testing Period: 03/10/2017-03/14/2017

OVERALL RESULT:

PASS

Refer to page 2 for test result summary and appropriate notes.

HANGZHOU ASIAINSPECTION TECHNOLOGY CO., LTD

HANGZHOU ASIAINSPECTION TECHNOLOGY CO., LTD

Hanker Xu

Operation Manager

Kevin Lee

Technical Manager



Test Report # 17A-000534-1-E Date of Report Issue: March 14, 2017

Date of Sample Received: March 10, 2017 Pages: Page 2 of 7

TEST RESULTS SUMMARY:

At the request of the client, the following tests were conducted:

CONCLUSION	TEST(S) CONDUCTED
PASS	Regulation (EC) No. 1907/2006 REACH Annex XVII, Item 63 Lead in Paints & Surface
PASS	Coatings and Substrate materials
PASS	Regulation (EC) No. 1907/2006 REACH Annex XVII Cadmium
PASS	Regulation (EC) No. 1907/2006 REACH Annex XVII Item 51 and 52, Phthalates –
PASS	(DBP, BBP, DEHP, DnOP, DINP, DIDP)



Test Report # 17A-000534-1-E Pages: Page 3 of 7

DETAILED RESULTS:

Regulation (EC) No. 1907/2006 REACH Annex XVII, Item 63 Lead in Paints & Surface Coatings and Substrate materials

Test Method: CPSC-CH-E1001-08.3-2012 (Metal) and/or CPSC-CH-E1002-08.3-2012 and/or CPSC-CH-

E-1003-09.1-2011(Paint)

Analytical Method: Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No.	1-1	1-2	1-3	2	3	Limit
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	(mg/kg)
Total Lead (Pb)	ND	ND	ND	ND	ND	500
Conclusion	PASS	PASS	PASS	PASS	PASS	-

Specimen No.	4-1	4-2	5	-	-	Limit
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	(mg/kg)
Total Lead (Pb)	ND	ND	16	-	-	500
Conclusion	PASS	PASS	PASS	-	-	-

Note:

mg/kg = Milligrams per kilogram

ND = Not detected (Reporting Limit =15 mg/kg)

HANGZHOU ASIAINSPECTION TECHNOLOGY CO., LTD • Email: Labtesting@asiainspection.com • Tel: (86) 571 8999 7158 • 5/F A2 Building • No. 1213 Huoju South Road • Puyan Street • Binjiang District • Hangzhou • China

The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.

This test report may not be reproduced in whole or in part, without written approval of Hangzhou Asiainspection Technology Co., Ltd



Test Report # 17A-000534-1-E Pages: Page 4 of 7

DETAILED RESULTS:

Regulation (EC) No. 1907/2006 REACH Annex XVII Cadmium

Test Method: EN1122:2001 Analytical Method: ICP-OES

Specimen No.	1-1	1-2	1-3	2	3	Limit
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	(mg/kg)
Total Cd	ND	ND	ND	ND	ND	100
Conclusion	PASS	PASS	PASS	PASS	PASS	-

Specimen No.	4-1	4-2	5	-	-	Limit (mg/kg)
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	
Total Cd	ND	ND	ND	-	-	100
Conclusion	PASS	PASS	PASS	-	-	•

Note:

Cd = Cadmium

mg/kg = Milligrams per kilogram

ND = Not detected (Reporting Limit = 15mg/kg)

+ S/F A2 Building • No. 1213 Huoju South Road • Puyan Street • Binjiang District • Hangzhou • China



Test Report # 17A-000534-1-E Pages: Page 5 of 7

DETAILED RESULTS:

Regulation (EC) No. 1907/2006 REACH Annex XVII Item 51 and 52, Phthalates – (DBP, BBP, DEHP, DnOP, DINP, DIDP)

Test Method: CPSC-CH-C1001-09.3-2010

Analytical Method: Gas Chromatography/Mass Spectrometry

Specimen No.	4-1	6-1	6-2	-	-	Limit
Test Item	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	Result (mg/kg)	(mg/kg)
DBP	ND	ND	ND	-	-	-
BBP	ND	ND	ND	-	-	-
DEHP	ND	ND	ND	-	-	-
Sum	ND	ND	ND	-	-	1000
DnOP	ND	ND	ND	-	-	-
DINP	ND	ND	ND	-	-	-
DIDP	ND	ND	ND	-	-	-
Sum	ND	ND	ND	-	-	1000
Conclusion	PASS	PASS	PASS	-	-	-

Note:

DBP = Dibutyl phthalate; BBP = Benzyl butyl phthalate; DEHP = Di-(2-ethylhexyl) phthalate

DnOP = Di-n-octyl phthalate; DINP = Diisononyl phthalate; DIDP = Diisodecyl phthalate

mg/kg =Milligrams per kilogram

ND = Not detected (Reporting Limit = 150 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

5) 571 8999 7158

HANGZHOU ASIAINSPECTION TECHNOLOGY CO., LTD • Email: Labtesting@asiainspection.com • Tel: (86) 571 8999 7158 • 5/F A2 Building • No. 1213 Huoju South Road • Puyan Street • Binjiang District • Hangzhou • China



Test Report # 17A-000534-1-E Pages: Page 6 of 7

SPECIMEN DESCRIPTION:

Sample No.& Name	Specimen No.	Specimen Description	Location
	1-1	Transparent white plastic	-
1:Transparent white mirror	1-2	Glass mirror	-
	1-3	Silver metal	Shaft
2:Transparent blue mirror	-	Transparent blue plastic	-
3:Transparent red mirror	-	Transparent red plastic	-
Assilvan mainman	4-1	Silver coating	-
4:silver mirror	4-2	Substrate plastic	-
5:Black mirror	-	Black plastic	-
6	6-1	1-1+2+3	-
	6-2	4-2+5	-



est Report # 17A-000534-1-E Pages: Page 7 of 7

SAMPLE PHOTO:



-End Report-